
V O L U M E  5 2   N U M B E R  1    |    I S S N  1 0 7 7 - 3 0 0 2    SPRING 2018

OPeRatOR PeRSPectIveS 

Major challenges for collection system 
operators

What is Operations Challenge?

Empowering wastewater operators to excel

Rochester, New Hampshire successfully 
reduces total nitrogen discharges by 
changing operations

NEWEA’s Operator Exchange program



Proudly Serving                
New England’s Water and 

Wastewater Market! 

ACQ550    

ABB            
Variable        
Frequency 
Drives 

ACQ800 ULH  

Harmonic Mitigation              

Your One-stop Shop for ABB VFDs. 

STOCKED INVENTORY 

Contact us for a free on-site evaluation of  your VFD needs! 

Phone: 860.291.8886 ● Fax: 860.291.9908   
[...]
was required.

|  EMPOWERING WASTEWATER OPERATORS TO ExCEl  ||  EMPOWERING WASTEWATER OPERATORS TO ExCEl  |

Aaron Costa, Keene (l-r) Jay Young, Stephanie Baldino, and Jeff Young, Plainfield Westfield Edward Davenport and Jay Young, Plainfield

A small change in State Revolving Fund (SRF) policy to allow state regulators to 
allocate up to one percent of their state’s annual SRF appropriations to viable 
education programs would provide resources for much-needed process control 
training and technical support.



32  |  NEWEA JOURNAL  SPRING 2018 NEWEA JOURNAL  SPRING 2018  |  33

municipalities are to receive funding. Well-maintained, well-
operated WRRFs frequently receive fewer points than strug-
gling facilities, creating an incentive for municipal dependence 
on regulatory support and a disincentive for excellence.

Fortunately, there is a growing industry awareness of the 
value that operators bring to wastewater treatment. And 
regulators are responding by seeking new, productive ways to 
interact with those at the front line of water quality protec-
tion: wastewater operators.

EPA has prepared a voluntary survey due to be distributed 
to all publicly owned WRRFs in 2018. A draft was circulated in 
2017. The survey will develop a database of facilities that are 
removing pollutants more effectively than what the facilities 
were designed to accomplish. In advance of the nationwide 
survey, a draft report, Case Studies on Implementing 
Low-Cost Modifications to Improve Nutrient Reduction 
at Wastewater Treatment Plants, has been prepared. It is 
currently under revision. A similar report by the New England 
Interstate Water Pollution Control Commission (NEIWPCC), 
Low Cost Retrofits for Nitrogen Removal at Wastewater 
Treatment Plants in the Upper Long Island Sound Watershed, 
was finalized in 2015.

The EPA and NEIWPCC reports provide case studies and 
site-specific recommendations on how WRRFs have been (or 
can be) modified to provide cleaner water at minimal cost. 
Additional case studies are available on the Internet, but, with 
so few companies providing the service, these reports can be 
difficult to locate.  

Municipal wastewater discharge permits written by EPA 
Region 1 for western Massachusetts communities frequently 
contain language that requires the municipality to annu-
ally notify EPA and the Massachusetts Department of 
Environmental Protection (MassDEP) of changes to optimize 
nitrogen removal and to quantify the amount of nitrogen 
discharged compared to an annualized pounds per day target. 
Many municipalities have taken the challenge to heart and 

have experimented with process control changes to improve 
nitrogen removal. Among them are the following: Amherst’s 
Duane Klimczyk; Easthampton’s Carl Williams; Greenfield’s 
Mark Holley; Montague’s Bob McDonald; Northfield’s Eric 
Meals; Palmer’s Gerry Skowronek and Ken Lord; South 
Hadley’s Mike Cijka and Melissa Labonte; and Westfield’s Jeff 
Gamelli and Ken Gagnon.

Montana and Tennessee have taken the idea one step 
further. There, permits are requiring the preparation and 
submittal of nutrient optimization studies. The approach 
being used by EPA Region 1 in Massachusetts and by permit 
writers in Montana and Tennessee offers municipalities a 
choice: permittees are given the opportunity to seek opera-
tional changes in advance of numerical limits. If they choose to 
do so and are successful, they can delay or eliminate the need 
for facility upgrades. Meanwhile, those that choose to stick 
with the status quo always have the option of building new.

To empower operators to excel, regulators are transitioning 
from a pass/fail approach toward the wastewater treatment 
plants they oversee to a collaborative search for excellence. 
Historically, regulatory efforts were focused on non-compliant 
treatment facilities while WRRFs that maintained permit 
compliance received little attention. Now, as a “we expect 
excellence from our operators” regulatory policy is developing, 
regulators are taking on roles of mentors rather than rule 
enforcers. New England’s waterways are benefitting from 
more operator training and technical support. 

To bolster this success, we need better mechanisms for 
recognizing operator excellence. When so much good work 
falls under the radar, it can be hard to identify, acknowledge, 
and reward. Another low-profile issue is the shortage of 
operational consultants. An abundance of talented people 
populates the engineering community, but few want to transi-
tion from design work to operational support. There remains 
more work to be done. 

After attending a 2009 EpA nutrient removal seminar 
in Marlborough, Massachusetts, plant staff attempted 
biological phosphorus removal at a plant not designed 
for it. The first step was to shut off aeration in the first 
quarter of the 6 mgd (23 ML/d) facility’s aeration train to 
create a pre-aeration fermentation zone for biological 
phosphorus removal. Mixing was achieved by operating 
a mechanical mixer. The experiment was successful and 
chemical consumption was cut in half, with one dose 
point eliminated. 

With the combination of biological phosphorus 
removal and post-aeration chemicals, the effluent Tp 
concentration dropped to below the 0.2 mg/L final limit, 
something chemicals alone did not achieve. An in-line 
orthophosphate analyzer was installed on the final 
effluent to allow staff to monitor the orthophosphate 
concentration on the plant’s sCADA system. 

As optimization progressed, a design study deter-
mined the best long-term strategy for phosphorus 

removal. An $18 million facility upgrade involving new 
clarifiers, additional bioreactor tankage, new chemical 
handling equipment, and final effluent filters was recom-
mended as the best long-term strategy for phosphorus 
removal. Keene proceeded with a $12.8 million upgrade, 
investing $8.7 million in the WRRF, $1.6 million for a new 
pump station, and $2.7 million in dewatering.

Two new chemical handling buildings were 
constructed and equipped with bulk storage tanks, but 
no new clarifiers, tanks, or filtration equipment were 
built. Most of the money was used to repair and update 
equipment. For example, renovation of the WRRF’s 
influent pumping station including new pumps, controls, 
and a complete electrical upgrade. At the WRRF, 
construction included a new electrical building, an elec-
trical upgrade including all new VFDs and motor control 
centers (MCCs), and a new generator transfer switch. To 
replace the WRRF original generator, a new generator 
room was built. 

process upgrades included new return activated 
sludge (RAs) and WAs pumps and controls, new turbo 
blowers to replace two positive displacement blowers, 
and a new UV disinfection building and system. 
Upgrades to the clarifiers included larger scum boxes 
and algae sweeps. The plant’s dewatering system was 
completely upgraded by replacing the belt filter presses 
with more efficient screw presses. The phosphorus 
removal upgrade was about 28 percent of the overall 
project cost.

Keene staff’s innovative efforts have resulted in eight 
years of compliance with a summertime 0.2 mg/L Tp limit 
at a fraction of the capital cost of the initial design. by 
not having to invest in new clarifiers and modifications 
to the biological reactor or construct and purchase a 
filtration system, the city used the money to upgrade and 
replace aging infrastructure at the end of its useful life, 
something that would have been needed regardless. 

plainfield, Connecticut (population: 15,400)
After a decade of study, a 2010 report recommended 
replacing plainfield’s 0.707 mgd (2.68 ML/d) Village 
plant with a new pumping station and force main. The 
study called for the replacement of the town’s 1.08 mgd 
(4.09 ML/d) North plant with a new sequencing batch 
reactor (sbR). both WRRFs were constructed in the 
1970s and in need of renovation. Neither was designed 
for nutrient removal. The total cost of the recommended 
repairs was $50 million.

As the design report was being prepared, town staff 
led by superintendent Jeff Young and Chief Operator 
Jay Young, began making process changes at both 
facilities. They were motivated by Connecticut’s nitrogen 
trading program to reduce nitrogen credits purchased 
by the town, resulting in significant cost savings. Within 
months, effluent TN had dropped considerably at both 
facilities. The larger North plant’s TN concentration 
declined from 18 to 10 mg/L while TN at the Village 
plant dropped from 14 to 8 mg/L. process changes 

also resulted in a measurable drop in phosphorus at 
the Village plant, from 2.6 to 0.8 mg/L. bOD and Tss 
removals were unaffected.

by 2012, the process changes had proven effective 
and plant staff became confident that their WRRFs could 
meet future permit requirements. in lieu of the recom-
mended $50 million upgrade, the town self-financed a 
$5.5 million renovation of the two treatment facilities. 
New aeration equipment, disinfection equipment, and 
simplified computer systems were installed at both 
plants. To meet a 1.09 mg/L Tp limit, chemical phos-
phorus removal equipment was installed at the Village 
plant. The process changes are described below.

The four mechanical aerators at the North plant 
(with two aerators in each of the two parallel trains) 
were cycled on and off to provide periods of aeration 
for ammonia conversion to nitrate. Aerators were off 
for periods to provide sufficiently anoxic conditions to 
support nitrate conversion to nitrogen gas. The tank 
contents were not mixed during air-off conditions. 
portable meters logged ORp readings every 15 minutes 
on thumb drives. The thumb drives were removed 
weekly and the data downloaded tabularized, graphed, 
reviewed, and compared to daily test strip ammonia, 
nitrite, nitrate, and alkalinity results to establish the 
following week’s air-on/air-off timer settings. 

instead of cycling the air on and off in the aeration 
tanks to create sbR-like cycling of aerobic and anoxic 
conditions at the Village plant, the aeration tanks were 
maintained sufficiently aerobic to provide consistent, 
effective ammonia conversion to nitrate. Nitrate was 
converted to nitrogen gas in the plant’s gravity thickener. 
A surplus of sludge was wasted to the gravity thickener 
daily, the gravity thickener overflowed solids, and the 
denitrified solids were returned to the influent wet well. 
The gravity thickener was sufficiently oxygen-deficient 
to provide fermentive conditions that removed nearly all 
nitrate and two-thirds of the phosphorus.

|  EMPOWERING WASTEWATER OPERATORS TO ExCEl  ||  EMPOWERING WASTEWATER OPERATORS TO ExCEl  |



34  |  NEWEA JOURNAL  SPRING 2018 NEWEA JOURNAL  SPRING 2018  |  35

Cloth filters
uv disinfection

effluent aeration

Headworks

High
flow eQ

earthen aeration basin

rochester, new Hampshire  
successfully reduces total nitrogen 
discharges by changing operations 
DON EspiNG, pE, brown and Caldwell, st. paul, Minnesota

DAViD GREEN, superintendent, city of Rochester, New Hampshire Wastewater Treatment Facility

MARK ALLENWOOD, pE, brown and Caldwell, boston, Massachusetts

RObERT WiNN, pE, brown and Caldwell, boston, Massachusetts 

ABSTRACT | The city of Rochester, New Hampshire, received notice that its future National pollutant 

Discharge Elimination system (NpDEs) permit will contain seasonal summer total nitrogen (TN) discharge 

requirements. proactively, the city conducted a full-scale demonstration test to evaluate the ability of the 

existing plant to reduce TN discharges by operating in a low dissolved oxygen (DO)/simultaneous nitrification 

denitrification (sND) mode. Full-scale demonstration testing showed the plant could reduce monthly TN 

discharges between 8 to 10 mg-N/L under carbon-limited conditions. process modeling showed that 

additional TN reduction below 4 mg-N/L could be achieved via supplemental carbon addition to the last 

aerated zone, provided its DO concentration was maintained at 0.1 mg/L.

KEYWORDS | Nitrogen removal, simultaneous nitrification denitrification, carbon addition 

OpERATOR  
pERspECTiVEs

IntroduCtIon
The city of Rochester, New Hampshire received 
notice that its future National Pollutant 
Discharge Elimination System (NPDES) 
permit will contain seasonal summer (May 
through October) total nitrogen (TN) discharge 
requirements. Preliminary discussion with EPA 
suggested the plant may receive a monthly or 
seasonal interim TN discharge requirement 
ranging from 8 to 10 mg-N/L with final discharge 
limits of 3 to 4 mg-N/L. The city conducted a full-
scale demonstration test to evaluate the ability 
of the existing plant to reduce TN discharges by 
operating in a low dissolved oxygen (DO)/simulta-
neous nitrification denitrification (SND) mode. 

The Rochester Wastewater Treatment Facility 
(or plant) is rated to treat an average flow of 
5 mgd (19 ML/d) and currently treats an average 
flow of roughly 3 mgd (11 ML/day). The facility’s 
liquid treatment train consists of a headworks 
facility, high-flow equalization ponds, earthen 
basin air activated sludge, cloth media filtration, 

UV disinfection, and effluent aeration. Waste acti-
vated sludge is stabilized in sludge storage lagoons 
with residual solids dewatered as needed. An aerial 
view of the facility is shown in Figure 1. Each earthen 
aeration basin has three small anoxic selector zones 
for sludge quality control and a large non-baffled 
aerated basin with three fine pore diffuser grids 
(Zones A, B, and C). The plant typically operates only 
one aeration basin due to low organic wastewater 
strength.

InItIal testInG  
To reduce TN discharges, the city first attempted to 
operate in a SND mode by installing one floating 
mechanical mixer in each of its aerated activated 
sludge zones to promote maintaining mixed 
liquor suspended solids (MLSS) in suspension at 
low airflow rates. Testing showed the mechanical 
mixers could not fully maintain the MLSS in 
suspension even with the aeration grid airflow set 
at the minimum diffuser airflow. A modified SND 
operating strategy was developed in which the Zone 
B mixer was moved to Zone A to provide additional 
mixing, Zone B was fully aerated to maintain 
DO concentrations of 2 mg/L, and Zone C was 
unchanged. A typical DO profile when operating in 
the modified SND strategy is shown in Figure 2.

Achieving TN reduction is particularly chal-
lenging at the city’s facility due to several factors. 
First, the biochemical oxygen demand to influent 
total Kjehldahl nitrogen (BOD:TKN) ratio of 3.8 is 
extremely low. Second, the city receives high nitrate 
loads from a landfill leachate treatment system, 
resulting in nitrate concentrations of up to 7 mg-N/L  
in the plant influent, further decreasing the carbon 
to nitrogen ratio. Third, the shallow earthen aeration 
basin results in mixed liquor operating temperatures 
below 10 °C (50°F) during the winter/spring period 
leading up to the nitrogen permit season. Average 
influent wastewater and operating parameters are 
provided in Table 1. 

To counter the low influent 
carbon content and low 
operating temperatures, the 
city proactively found a source 
of readily biodegradable carbon 
(acetic acid) from a local food 
processing industry that did 
not require an acclimation 
period to promote denitri-
fication. The hauled waste 
increased the facility’s influent 
BOD loading by an average 
of 20 percent, improving the 
influent BOD:TKN ratio to 4.6. 
Despite the increased carbon 
loading, the plant is limited 
when it comes to accepting and 
continuously metering hauled 
waste flows.

full-sCale testInG
Full-scale testing was conducted between May 1 
and November 31 with the modified SND operating 
strategy. Figure 3 (see next page) shows the influent 
and effluent TN discharges along with DO operating 
levels and mixed liquor return (MLR) pumping rates. 
Baseline operations in April with all three aerobic 
zones operating at DO concentrations of at least 2 
mg/L showed that roughly 45 percent of the influent 
TN was removed using the undersized selectors. 
October and November SND operations with 
reduced DO concentrations in Zones A and C and no 
MLR decreased monthly TN discharges to 10 mg-N/L 
(70 to 75 percent TN reduction). Additional TN 
reduction to 8 mg-N/L or less (75 to 80 percent TN 
reduction) was observed during July through August 
when the MLR pumps were operating at 100 percent 
of the influent flow rate. 

Full-scale testing showed sludge quality was 
not impacted from the modified SND operations; 
however, MLSS variability to the secondary clarifiers 
increased dramatically during the test period as 
shown on Figure 4 (see next page). The variability in 
MLSS resulted from insufficient mixing in Zone C 
even after cyclic aeration was implemented to help 
maintain solids in suspension without over-aerating 
the mixed liquor to prevent high recycle DO concen-
trations. The variability in MLSS concentrations 
did not impact other effluent discharge parameters 
during testing.   

Two additional benefits of the modified SND 
control strategy included a 40 percent reduction in 
aeration airflow requirements and soda ash addition 
used to maintain an effluent alkalinity of roughly 
100 mg/L as calcium carbonate. The reduction in 
process airflow and soda ash addition saves the city 
roughly $160,000 annually compared to historical 
baseline operations.  

|  ROCHESTER REDUCES TOTAl NITROGEN  |

figure 1. The Rochester Wastewater Treatment facility

table 1. rochester influent 
wastewater characteristics and 
operating parameters

Flow 2.9 mgd (11 ML/day)

cbOD5 115 mg/L

COD 280 mg/L

Tss 200 mg/L

TKN 30 mg-N/L

Tp 5.5 mg-p/L

Nitrate 1 to 7 mg-N/L

sRT 28 days

Temperature  6 to 20 °C
(43 to 68°F)

 

0.0 0.1 

2.0

0.25 

0.0 

0.5 

1.0 

1.5 

2.0 

Selector Zone A Zone B Zone C 

D
is

so
lv

ed
 O

xy
ge

n,
 m

g/
L 

figure 2. Typical DO profile when operating in the 
modified SND

a B C



36  |  NEWEA JOURNAL  SPRING 2018 NEWEA JOURNAL  SPRING 2018  |  37

Brown and Caldwell 3

Fully 
Aerated Zone A and C DO < 0.3 mg/L

No MLR MLR=40%Q MLR=100%Q No MLR

Brown and Caldwell 3

Fully 
Aerated Zone A and C DO < 0.3 mg/L

No MLR MLR=40%Q MLR=100%Q No MLR

nItroGen reduCtIon optIMIzatIon
During testing, the plant received hauled food 
processing waste rich in carbon (acetic acid) about 
three to five days per week, as shown in Figure 5. The 
plant has a temporary system capable of receiving 
9,000 gal (34,000 L) of hauled waste that can be 
metered to the aeration basin influent by gravity 
over 6 to 8 hours. Any additional hauled waste 
loads were fed directly to the aeration basins over a 
30-minute period. Additionally, the plant operated 
using MLSS control, something that proved difficult 

given the varying MLSS concentrations resulting in 
reported solids retention times (SRT) ranging from 15 
to 45 days.

To evaluate the impact of these two operating 
conditions on plant performance, a BioWin model 
was calibrated to the full-scale demonstration 
operations and effluent TN discharges (Figure 3). The 
calibrated BioWin model was then used to evaluate 
whether changes to plant operations or other 
plant improvements could result in additional TN 
reductions. 

figure 3.  
Nitrogen 
reduction 
testing results

Brown and Caldwell 1

Fully Aerated Zone A and C DO < 0.3 mg/L

Brown and Caldwell 1

Fully Aerated Zone A and C DO < 0.3 mg/L

figure 4.  
Nitrogen 
reduction 
testing mixed 
liquor solids 
and sludge 
quality

Field testing and process 
modeling showed changing from 
baseline operations with a fully 
aerated basin to the modified 
SND operations reduces monthly 
effluent TN discharges by 8 to 9 
mg-N/L (Figure 6). Surprisingly, 
modeling showed implementing 
SRT control to reduce the wide 
swings in SRT and/or reducing 
the SRT would not reduce 
monthly TN discharges. Similarly, 
[...]
holiday season, my Connecticut liaison, Virgil Lloyd, 
scheduled me to visit six plants, all in the Hartford area, 
over a two-day period. The dedication of the staff at 

each plant was obvious. Many of the plants we visited 
are aging like many in New England, but the pride of 
the staff showed at each facility from the front gate.

With my schedule, it was best for me to travel to 
the hotel the night before so I could start early the 

next morning. The hotel was 
conveniently located and allowed 
me to start day one early at the 
Wallingford Water Pollution 
Control Facility. I met with 
Superintendent Terry Smith for 
about two hours. Beaming with 

pride, he introduced me to the staff and gave me a 
tour of the facility. Historically, the unique rotating 
biological contactor (RBC) facility has had a few opera-
tion and maintenance challenges that the staff have 
overcome. To date, the facility is running very well. 

After a short drive, my next stop was one of the four 
Hartford Metropolitan District Commission (MDC) 
plants. I met with MDC Plant Superintendent Jeff 
Bowers as well as Superintendent Ray Weaver from 

MassaCHusetts 
to ConneCtICut
Mark ready 
MCi bridgewater, MA 2



40  |  NEWEA JOURNAL  SPRING 2018 NEWEA JOURNAL  SPRING 2018  |  41

the Hockanum River Water Pollution Control Facility 
in Manchester. The MDC Brainard Road Wastewater 
Treatment Facility is in the middle of a large upgrade 
project inside the facility as well as a CSO tunnel 
project. For Mr. Weaver, this was a return visit to 
see the progress on the upgrade. Mr. Bowers gave a 
short presentation describing the MDC, the existing 
plant, upgrade details, and the award-winning plant 
performance achieved by each of the MDC plants 
over several years. As it is a larger facility, the tour 
was longer than expected, but fortunately that did 
not affect meeting Mr. Weaver at his plant after the 
MDC stop. With the CSO tunnel project just under 
way, we quickly toured the active construction site, 
the building of the tunnel boring machine, and the 
digging of the two access shafts. At the time one of the 
shafts was at about 75 feet (23 m) deep, and the other 
was approaching 175 feet (53 m) deep. After the tour 
the three of us had lunch nearby before Mr. Weaver 
and I left for his plant to end the day.

It was a short drive to the Hockanum River Water 
Pollution Control Facility in Manchester. Mr. Weaver 
is a wealth of knowledge. His experience shows in 
the many innovative features around the plant. He 
is always thinking and planning for tasks that will 
need to be done around the plant. His planning has 
led to improvements, which are intended to both save 
time and help to prevent injuries. I noted the several 
different operation modes for his pumps around the 
plant, giving him flexibility to operate them under any 
condition and from any location. If anyone has the 
opportunity for a tour of his facility, make sure you 
ask for the long tour, and make sure he takes you to 
his walkway. We continued the operator exchange at 
the ice-cream shop, a great way to end day one.

Day two conveniently had facility visits scheduled 
that led me back on my route to Massachusetts. 
Unfortunately, I received a voicemail from Mr. Lloyd 
that one of the plants had to cancel my visit. This gave 
me more time at the other facilities. My tours of the 
day began with the Meriden Water Pollution Control 
Facility. The manager, Frank Russo, described the 
plant and several of the unique equipment upgrades, 
including Connecticut’s first installation of turbo 
blowers. Mr. Russo described a slip lining project that 
required the pond to be drained for one day, and how 
staff protected the facility during this time, working 
with the state and local emergency agencies to make 
the repair as quickly and safely as possible.

My last tour was at the Groton Water Pollution 
Control Facility. Assistant Director Christian Lund 
and the operations supervisor led me on the tour, 
highlighting the unique high-rate moving-bed-reactor-
type aeration process. This process created some 
unanticipated operation and maintenance issues. 
The staff overcame these operational issues and have 
fine-tuned the operation to provide the best treatment 
with the fewest issues.

Each plant’s staffing levels differ from what I have 
experienced in my 24-year year wastewater career. 
This opportunity allowed me to see and ask questions 
about pieces of equipment being considered for an 
anticipated upgrade to my facility. I again thank 
NEWEA and MWPCA for enabling me to participate 
in the 2017 Operator Exchange and visit several facili-
ties in neighboring Connecticut. I hope to remain in 
contact with the operators I met and return to each of 
the plants in a couple of years to see the progress of 
the scheduled upgrades.

M
y husband and I had the wonderful oppor-
tunity to be a part of the NEWEA Operator 
Exchange program this year as a husband 

and wife team! I am the laboratory analyst and an 
operator for the city of South 
Burlington, while my husband, 
Arthur Garrison is the lead 
operator for Milton, handling 
water distribution as well as 
wastewater treatment. 

First, our hosts made us feel 
very welcome in Rhode Island. 
Everyone we met was genuine and enthusiastic about 
our visit. Our first day started with a tour of the 
Warwick Regional Wastewater Treatment Plant. This 
plant suffered severe flooding in 2010. It took five days 
for the plant to regain primary treatment and about 
two months to regain secondary treatment. I cannot 
imagine the stress of managing through that disaster. 

The levee has since been raised to (hopefully) prevent 
another disaster of this scale. This plant uses odor 
control at the influent, something I have not seen 
much of in Vermont. They also use “microsand” (which 

is recycled) along with aluminum 
sulfate for phosphorus removal. 
Solids are thickened at the site but 
trucked out to another facility for 
incineration.  

Our second tour that day was 
at the Cranston Wastewater 
Treatment Plant, the third largest 

plant in Rhode Island. About 50 people work at this 
facility, making up three shifts. Most impressive 
about this plant is the incineration process. We could 
see inside an operating incinerator, which burns the 
sludge to ash at about 1300 to 1400°F (700 to 760 °C). 
This facility also had large tunnels under the plant 
where many pumps are located, something we 

had never seen before. The plant is also run under 
contract operations, a practice I was not familiar  
with, even though there are some plants run this  
way in Vermont. 

The West Warwick Treatment Plant was our last 
tour of the first day. This plant also has three shifts 
for operations. Methanol is used as a carbon source 
for denitrification. Aluminum sulfate is used for 
phosphorus reduction. Odor control is also imple-
mented at this plant. Sludge is dewatered to “cake” 
and trucked out for incineration. This plant also uses 
microsand for phosphorus removal and uses UV for 
disinfection.

On our first day of tours I noticed that the plants 
we visited do not seem to be digesting sludge or 
creating biosolids. Perhaps it is not very useful or 
cost-effective in this state. They do, however, use 
treated effluent for plant processes, a practice likely 
more common at most treatment plants now. Since 
the beginning of my career in wastewater, I have 
really been impressed by the reuse of effluent at 
treatment facilities.

On our second day in Rhode Island, we visited three 
more plants. The first was the Westerly Wastewater 
Treatment Plant, built in 1959. Only six people work 
there, much like my department and my husband’s as 
well. This 3.5 mgd (13 ML/d) facility is under contract 
operations and uses chlorine and sodium bisulfite for 
disinfection. Sludge is trucked out for incineration. 
The unusual process at this plant is the sponge media 
that is aerated in suspension. It is recirculated and 
reused, and should last for about 10 years. We had 
never seen anything like this before. Operation of 
this plant had recently changed from one company 
to another, and its condition was described as subpar. 
Operators are working hard to bring this facility back 
from some apparent neglect while still meeting their 
permit requirements.

The second tour for the day was at the East 
Greenwich Wastewater Treatment Facility. This 
plant was last upgraded in 1988. Only five people 
work at this plant, which has a design flow of 1.8 mgd 
(6.8 ML/d). The most impressive thing about this plant 
was the rotating biological contactor (RBC) building, 
housing huge RBC units. Walking past these massive 
machines as they were turning was amazing. This 
plant also uses sand filtration for nitrogen removal 
and methanol for denitrification. To the best of my 
knowledge, this was the first treatment plant in 
Rhode Island to use UV for disinfection, but it still 
has the chlorine contact chamber as a backup. Much 
thought went into the architecture to make it more 
aesthetically pleasing, but it appears that this affluent 
community does not appreciate the value of keeping 
treatment plant equipment up to date. Despite the 
state of this facility, the operators here are working 
hard to keep things running smoothly. In my short 

time in this industry, I have learned much about  
the struggle to educate the public on the importance 
of wastewater treatment facilities and collection 
systems.

Our final tour was at Field’s Point Wastewater 
Treatment Facility, the largest treatment facility in 
Rhode Island and built around 1900. There are three 
shifts and approximately 250 people who work here. 
This facility has a 77 mgd (290ML/d) design flow, 
but has had to handle more than twice that flow 
during times of heavy rain because of the combined 
sewer collection system. Everything about this plant 
is massive—the aeration basins, the clarifiers, the 
pumps. I cannot imagine working at a facility so 
large that you need golf carts to get from one place 
to another. The aeration process includes 10 trains 
of basins filled with tiny disk media and 10 blowers 
to aerate them. Sludge is thickened at this plant but 
then contracted out for dewatering and incineration 
or sent to a landfill. I was mostly interested in the 
laboratory, which by itself was larger than the entire 
building where I work. The lab analysts run daily 
total suspended solids (TSS) and biochemical oxygen 
demand (BOD), and daily most probable number 
(MPN) for fecal coliform and Enterococcus on the 
facility’s final effluent.

The last thing we had hoped to see was the history-
making stormwater tunnel completed in 2017 by the 
Narragansett Bay Commission, but the elevator was 
not working that day, and climbing 50 flights of stairs 
did not sound like too much fun. The $1 billion project 
diverts the flow of stormwater from the aging system 
in Providence and prevents overwhelming and over-
flow of that system and the treatment facility, thus 
reducing pollution into the sensitive bay.

Before this trip, there were processes and methods 
we were previously unfamiliar with, including the 
use of methanol, sand filtration, incineration of 
sludge, and suspended media. The plants we toured 
in Rhode Island routinely receive a lot of septage, and 
they each had their own way of screening septage 
before accepting and adding it into their treatment 
processes. So many differences exist between our 
plants and the plants we toured, but one thing is 
the same: operators at the plants we toured owned a 
sense of pride in their work, even at the facilities in 
need of restoration and updates.

I would like to thank the Narragansett Water 
Pollution Control Association for its hospitality. We 
stayed at a nice hotel and ate fantastic food with 
new friends, all while enjoying the beautiful scenery 
of Rhode Island. Mr. Garrison and I also had a great 
time at the Trade Show on our last day there, before 
heading home. I encourage any operator who would 
like to learn more about the wastewater industry to 
become a part of the Operator Exchange program.

verMont to  
rHode Island
Jennifer Garrison  
Lab Analyst/Operator 
south burlington, VT 

3

|  OPERATOR ExCHANGE PROGRAM  |  |  OPERATOR ExCHANGE PROGRAM  |



42  |  NEWEA JOURNAL  SPRING 2018 NEWEA JOURNAL  SPRING 2018  |  43

L
ast fall, from November 7–9, 2017, I participated in 
the Rhode Island to Vermont Operator Exchange. 
It was a great experience, and I learned a lot 

from my counterparts in the Green Mountain state. I 
describe my three-day trip to Vermont below. 

First, though, some back-
ground and perspective: I am a 
first shift operator at the West 
Warwick Wastewater Treatment 
Facility. I was new to the field 
about one year ago. Previously 
I worked in the building 
restoration business (at times cleaning up after 
wastewater flooded a home). I made a career change 
to the wastewater treatment field because I wanted 
to protect the environment in my own backyard (I am 
a West Warwick resident) as well as job stability and 
better benefits. 

West Warwick normally averages approximately 
5 mgd (19 ML/d) of wastewater flow. During high 
groundwater and periods of rain, the plant can see 
up to 12 mgd (45 ML/d) of flow. Activated sludge is the 
main treatment process, though we recently upgraded 
to treat phosphorus to the 0.1 mg/l permit limit using 
ballasted flocculation. We discharge treated effluent 
to the Pawtuxet River. As noted below, many of the 
facilities that I toured in Vermont differed from West 
Warwick’s, and it was interesting to observe and learn 
from those differences.

On November 7, I met Rick Kenney, Green Mountain 
Water Environment Association (GMWEA) president, 
and toured three facilities. First, we toured the White 
River Junction and Quechee facilities, which each 
treat approximately 500,000 gpd (1.9 ML/d) of flow. 
What struck me about these visits was the cloth 
filters used at the Quechee facility to polish effluent 
prior to discharge. It was fascinating to learn about 
this technology compared to what we use at the West 
Warwick plant.

On the same day, I met GMWEA Board Member 
Chris Cox at the Montpelier facility. During the tour, 
Mr. Cox explained that this facility treats up to approx-
imately 1 mgd (3.8 ML/d) of flow. The interesting thing 
is that this facility has sludge digesters and recovers 
methane for energy use. This is different from West 
Warwick’s approach, which involves sludge dewatering 
and disposal. I also learned about the Archimedes 
screw pump used to lift flow into the plant. 

After a long day of touring wastewater treatment 
facilities, we had dinner at the Capital Plaza and 
then rested for the night before another full day of 
activities.

On November 8, I met NEWEA Director Nate 
Lavallee and Will Sanderson from the Milton 
Wastewater Treatment Facility, and we toured the 

Essex Junction treatment plant. There we met 
Superintendent Jim Jutras, who impressed me with 
his vast knowledge and hands-on approach. Essex 
Junction is a 3.3 mgd (12.5 ML/d) advanced treatment 
facility, which, similar to Montpelier, uses sludge 

digesters. Essex Junction captures 
the methane and uses it for 
heating. Mr. Jutras’s main mission 
is to be as green as possible, and 
I was struck by how environ-
mentally and energy conscious 
the staff is. At the West Warwick 

facility, we may turn to Essex Junction for a few 
pointers in this area.

Later in the day, I met GMWEA Past President 
Chris Robinson, and we toured the Shelburne 
Wastewater Treatment plant. The Shelburne plant 
has a capacity of approximately 500,000 gpd (1.9 ML/d) 
and discharges treated effluent to Lake Champlain. 
Appreciating my interest in history, Mr. Robinson gave 
me a tour of the local area, and one of our stops was 
a farm owned by the Vanderbilts. The 5,000 ac (2,000 
ha) farm was used to raise horses. Though the main 